The Parts List of
HA28 Engine

71

e X 5 % AR BEF| 55 x5 % Ak HE| 55 R 5 EANE S HE[FT K 5 & Ak HE
NO. Part No. Part Name Qty.| NO. Part No. Part Name Qty.| No. Part No. Part Name Qty.| NO. Part No. Part Name Qty.
1 |6B/T9074.6 ?ﬁ‘g’é\&tgsrﬂw 1|30 |0B9074.13 Eﬁ%%\[fl{;\jﬁomxzo 2| 59 [1E34FE.8 f\ﬁdﬁﬁing Pipe 1 | 88| MC6420.1.3.2-2 %ﬁﬁ? 0. 11
3 |1B34F. 11-3 %ﬁgf% 1| 32 [1E34F. 1001 js%;%ing 1|61 |1E36F-E-11 g‘;f}’ﬁﬁ 1 {90 | 1E40F-54-2 ﬁi%f; Cover 1
S e, s R NEACES B SIS T 65 [ oo SR Mo 1 |os1] 1B3orL. 6. 04 | PR 1
g [1E36F. 1-1 ﬁ?ﬁjﬁandle 1|37 [HA28.4-1 glllﬁ(([j];érer 1 | 66 |HA36.4.1-2 ﬁlgklgk 1 93-2| 1E32FL. 6.2-3 ﬁlé%c(,ver 1
o | 6B/T9074. 4 ?ﬁiﬁ@mﬁ}w 4 | 38 |mA28.4.1-1 ﬁﬁf&mc 1 |67 | /1845 E];fﬁ'gf‘?fl;” 1 [93-3] 1E32FL. 6. 2-2 ﬁiig\]e}tcover 1
10 | mAzs.8 gétf’rir 1| 39 |28, 4.1 ux 1| 68| 6B/ 70.1 SATA AR M35 | g 93-4f BB-415. 4.1, 1-1 %T“;ﬁ 1
11 11534k 81 SEI e 3 |40 [na2s 4.2 é’%ﬁcﬁﬁr’ﬁ‘m&)mp_ 1 | 69 [imest. 12 j 1 [o3-s] coa20. 1,312 | FHE 1
12 [1E34F. 8-2 zang 1|41 [GB/T894.1 ﬁﬂ%mgw L] 70 |mes.51 GEBIE e e 1 P8 B3R 621 [ REE L 1
14 128,10 geanaas 43 | C6305F-H5. 1-2 fﬁ%ﬁB 7 e 95 | HA286 e ()

15 |1E36F. 2 Jandr 44 | CG305F-Hs. 1-3 | BRE 73 Sl 96 | LB36F-E-9 e

16 [1834P-E. 7-1 ¥ i fbfi 45 | c305F-hs. 1-1 [ o HRAA 74 A 97 [1B36F-E-9 e

17 | 1B3ar-E. -2 g 3 46 [ GB97. 1 LEs 75 R

18 | GB/T276 %‘*;fhﬁg"éé%?/ps 47 | GB93 %ﬁfs 76 ﬁﬁws%z%ss

19 [1E34F-E. 4.1 g’rﬁf"ﬁiﬂ“ 48 | GB70. 1 z%fgwM&;xlg)ﬁ 77 i%f‘cmpboard

20 |1E40FP-3Z. 3-1 f{;y@% 49 | GB9074. 4 ﬁiiﬂﬁ;‘ﬂsﬁxw 78 éﬁﬁliﬁéver

21 | 6B/T119 ﬁnBS;xl?o 30 |1E3IF. 4.1 géiiﬁzﬁéﬂ& 79 Serey §T2 900,

TR £ 20 e [ T JiEe

23 | 6B/19074. 4 ‘*S*’fﬁwM&;SgO 59 | 1834P-E. 4-1 ﬁ%ﬁ Pin 81 ﬁ’;ﬁir

24 |HA28.2.1.2 e woron o) 1 | 53 [maer e Pison 82 Cover

26 |6B/197.1 %%E%grx 55 |1E34F-E=3 é§§%51 84 iijiiijfgzover

27 |10 e D I L 85 Sorew Si, 213

28 |HA28.2.1.1 %ﬁ%ﬁ%om COMP. 57 | GB/T70-1 sy 86 1l:ﬁtlzllﬁlﬁpfe

29 |1B36F-2.3.1 ﬁi%iﬁp 58 |1E34F-E-8 é%jfz& 87 5?15?




BRUSHCUTTER MACHINE SPARE PARTS LIST BC28A

1/3
A | NO.| PART NO. PART NAME ~ [Q1Y.
20 A | CG415. 3 Gear Case Ass’y
4 3\% 1 | GB/T893. 2 Stop Ring 26 1
- 5\\@§ 2 | GB/1894. 1 Stop Ring 10 1
. Q,\N ) 3 | GB/T276 Bearing 6000-2RS/P6| 1
9\%\@% 4 | GB/T276 Bearing 6000/P6 2
5 | CG415D. 6-4 Pinion 1
10— 6 | GB/T70. 1 Screw M6X20 1
11— 7 | GB/T93 Washer 6 1
8 | GB/T9074. 4 Screw M5X12 4
4\é 8 9 | GB/T9074. 11 Bolt M6X 12 1
n—e 10| BG305. 12. 44 | Gear Case 1
13\% 11| BG330H. 7.3-1 | Safety Guard 1
12| BG-328.9.5-2 Gear 1
H—© 13| CG305F. 1-1 Gear Shaft 1
15 \fb 14| GB/T276 Bearing 6002-2RS/P6 | 1
16\@ 15| GB/T893. 2 Stop Ring 32 1
17\@ 16| BC34. 3-1 Holder A 1
e b 17| CG305F. 1-3 Holder B 1
o é 18| GB/T862. 1 Washer 10 1
20/!/ 19| CG305F. 1-4 Left Nut 1
20| GB/T91 Pin 2X 16 1
B ] NO.| PART NO. PART NAME QTY.
B | €G245Q. 11 HANDLE
1 | BC36. 4-246B93+GBI7 | SCREW M5 35 4
2 [€6245Q. 11-1 HANDLE 1
3 |B6330-CE. 1-2-2012CE| RUBBER COVER 1
4 1C6245Q. 11. 1 HANDLE COVER 1
NO.| PART NO. PART NAME QTY.
C
ﬂ/ @/1 1| €6260.3-1 Clamp
oo, 2 | C6260. 3-2-2012CE | Screw M5X 18
3 | GB/T889. 1 Nut M5 9




BRUSHCUTTER MACHINE SPARE PARTS LIST BC28A

2/3
D | 1 2
4 .D/
1 2 3 /
b
NO.| PART NO. PART NAME QTY.

D |BC28. 1 Pipe Comp. 1

1 |BG-328.9. 4-5 Rubber Cover 6

2 |BG-328.9.4-4 Oil-bearing 6

3 [CG40. 3-2 Drive Shaft 1

4 |BC28. 1-1 Pipe 1
NO.| PART NO. PART NAME QTY.
B Level Ass’y 1
1 | CG305F. 13. 2 Clamp 1
2 | GB/T9074. 4 Screw MHX 16 1
3 | CG305F. 13-10 Tine 1
4 | CG305F. 13-11 Spring 1
5 | CG305F. 13-9 Spring 1
6 | CG305F. 13-1 Spring 1
7 | CG305F. 13-8 Safety Lever 1
8 | CG305F. 13-2 Throttle Lever 1
9 | 0G260. 2. 2E Cable Comp. 1
10 | GB/T9074. 4 Screw M5X 25 2
11 | GB/T9074. 4 Screw M5X 35 1
12| 0G305F. 13-3 Box, Left 1
13| €6260.2.1 Stop Switch 1
14 | BG—-328A-2 Tube 1
15 | GB/T9074. 4 Screw M5X 25 1
16 | CG305F. 13-5 Clamp 1
17 | CG305F. 13-6 Rubber Cover 1
18 | CG305F. 13-4 Box, Right 1
19 | GB/1889.1 Nut M5 3




BRUSHCUTTER MACHINE SPARE PARTS LIST BC28A

3/3
NO.|  PART NO. PART NAME QTY.
F
L | BC46-5 Blade Cover 1
2 | GB/T70.1 BOLT Mb5%10 2
3 | BC36. 4 Guard Ass’y 1
4 | BC36. 4-2 Screw MbH*12 2
5 | BC36. 4-1 SAFETY GUARD BRACKET | 1
6 |BC36.4.1 Safety Guard 1
7 | GB/T845 Screw ST4.2X16 1
8 | BC46. 2.2 Guard Ass’y 1
9 1CG420.7.1.1-1 | Guard 1
10 | GB/T845 Screw ST4.2X16 2
11| BC46. 2. 2-1 Blade 1
NO.|  PART NO. PART NAME QTY.
G |BC36. 5 Nylon Cutter Head
1 [BC36.5-2 CAP Rope Room 1
2 |BC36. 5-1 Bounce Object 1
3 |BC36. 5-3 Rope Cap 1
4 |BC36. 54 Rope Seat 1
5 Cord ¢ 2. 0X 3100 1
6 |BC36.5-6 Spring 1
7 |BC36.5. 1 Rope Room 1
NO.|  PART NO. PART NAME QTY.
H | CG260. 3 Holder Ass’y
11 CG260.3.1 Harness Clamp 1
2 | €G260. 3-1 Clamp 1
3 | GB/T70. 1 Screw M5X20 1
4 | GB/T889. 1 Nut M5 1
NO.|  PART NO. PART NAME QTY.
CG420-2 Blade 1
J | CG260A-CE. 1 Harness Ass’y 1
K | BC46-6 Bubble Jacket 1




	1.pdf
	2.pdf
	3.pdf
	4.pdf

